
271470 (2001) Page 1 of 2
Steering



271470 (2001) Page 2 of 2
Steering

Ref #  Part Number Qty Description
1 140044X428 Steering Wheel
2 154427 Axle Assembly STMP Dropped STL
3 156483 Spindle Assembly, L.H.
4 157473 Spindle Assembly, R.H.
5 6266H Bearing, Race, Thrust, Hardened
6 121748X Washer 25/32 x 1-5/8 x 16 Gauge
7 19272016 Washer 27/32 x 1-1/4 x 16 Gauge
8 12000029 Ring, Klip
9 3366R Bearing, Steering Column

10 169832 Draglink
11 10040600 Washer, Lock
13 136518 Spacer Bearing Axle Front
15 145212 Hexflange Lock
17 156546 Shaft Assembly, Steering
18 57079 Washer, Thrust .515 x .750 x .033
19 160395 Support, Shaft
22 165857 Screw, Hex Wshhd
23 165851 Pittman Shaft Assembly
25 154406 Bracket, Steering
26 126847X Bushing, Link, Drag
27 136874 Gear, Sector
28 19131416 Washer 13/32 x 7/8 x 16 Gauge
29 17060612 Screw, 3/8-16 x 3/4
30 76020412 Pin
32 130465 Rod, Tie
36 155099 Bushing, Steering
37 152927 Screw
38 140045X428 Cap, Steering Wheel
39 19133812 Washer 13/32 x 2-3/8 x 12 Gauge
40 7810H Gripco Nut
41 100711L Adaptor, Steering Wheel
42 145054X428 Boot, Steering
43 121749X Washer 25/32 x 1-1/4 x 16 Gauge
44 153720 Shaft Extension Steering
46 121232X Cap, Spindle
47 6855M Fitting, Grease
51 73800500 Nut lock Hex w/Ins 5/16-18
54 74780520 Bolt Fin Hex 5/16-18 UNC x 1-1/4
62 167902 Kit Steering Asm Service
63 74780616 Bolt Fin Hex 3/8-16 x 1-1/4
65 160367 Spacer Brace Axle
66 154404 Bearing Arm Pittman
67 72140618 Bolt, Rdhd Sq 3/8-16 UNC x 2-1/4
68 169827 Axle, Brace
79 19132012 Washer 13/32 x 1-1/4 x 12 Ga.
80 74950612 Bolt Hex Nylon 3/8-16 x 3/4
82 169835 Bracket Susp Chassis Front
85 133835 Fastener Christmas Tree


